
SHEET: 1/2

38

37

41

36
23

14

12

10

43

13

45
39

30

35

40

32
31

42

34

44

9

4756

61

60

11
68

67

50

15

70

69

58

52

51

53

57

SET 1

20

22
21

55

49

33 6654
17
19

29

24

26

25

27

28

18

59

16

8

1

2

4

3

6

57

49

48 46 49

62

SET 2

BENCH DRILL PRESS DPB 13/5 PLUS

ART. NUMBER: 45937
MODEL: BENCH DRILL PRESS DPB 13/5 PLUS



SHEET: 2/2

BENCH DRILL PRESS DPB 13/5 PLUS

ART. NUMBER: 45937
MODEL: BENCH DRILL PRESS DPB 13/5 PLUS

POS. CODE DESCRIPTION QTY
27 A12579 WASHER 1

28 A12580 NUT M6 1

29 A12581 POINTER 1

30 A09437 SPLINE SET 1

31 39773 BEARING 6203-2RS 2

32 A09438 HOLE BLOCK CIRCLE 1

33 A09439 CIRCLIP Φ11 1

34 A09440 CIRCLIP Φ17 1

35 A09441 CIRCLIP Φ22 1

36 A09454 MOTOR 1

37 A09455  HEX BOLTS M8×25 2

38 A09456 HEX NUTS M8 2

39 A09442 SPONGE PAD 4

40 A09457 SPINDLE ROUND 1

41 A09458 MOTOR ROUND 1

42 A09459 HEX FLAT END TIGHT SET 2

43 A09460 BELT 1

44 A09461 BELT WHEEL GUARD 1

45 A09443 SCREWS M6×12  4

46 A09462 LIMIT SWITCH BOX 1

47 A09463 MICROSWITCH 1

48 A09464 LIMIT SWITCH CAP 1

49 A09444 SCREWS M5×12 6

50 A09465 WIRE FIXING PIECE 1

51 A09445 SCREWS M5×8 2

52 A09446 WASHER 2

POS. CODE DESCRIPTION QTY
1 A09416 BASE 1

2 A09417 COLUMN BASE 1

3 A09418  HEXAGON BOLT M8×20 3

4 A09419 COLUMN 1

5 A09420 SUPPORT 1

6 A09421 WORK TABLE 1

7 A09422 CLAMPING HANDLE 1

8 A09423 HEXAGON BOLT M12×25 1

9 A09424 MAIN HEAD 1

10 A09425 PIN ROLL 4×18  1

11 A09426 SCREWS M8×8 3

12 A09427 MOTOR BAR 1

13 A09428 COMPRESSION SPRING 1

14 A09429 MOTOR BAR PAD 1

15 A09494 PLASTIC HANDLE 1

16 A09431 GEAR SHAFT 1

17 39625 BEARING 6201-2RS 2

18 A09432 SPINDLE 1

19 A09433 RUBBER PAD 1

20 A09452 GEAR SHAFT 1

21 A09434 SCREW 1

22 A09435 HEX NUTS M8 1

23 A09436 SPRING SET 1

24 A12577 NUT M10 4

25 A09453 GOGGLES 1

26 A12578 SHIELD STEAM 1

POS. CODE DESCRIPTION QTY
53 A09447 SWITCH BOX 1

54 A09448 SWITCH BOX CAP 1

55 A09449 SCREWS  ST4.2×10 3

56 A09466 SCREWS ST2.9×6.5   2

57+58 A09470 HANDLE LEVER ASSEMBLY 3

59+70 A09471 SMALL CHUCK 1.5-13mm, B16  
(WITH KEY) 1

60 A09467 SEAL TAPE 0,2m

61 A09468 RUBBER SHEATH 2

62 47529 POWER CORD 1

66 A09472 SWITCH 1

67 A09469 BELT WHEEL SAFETY GUARD CAP 
HANDLE 1

68 A09450 WRENCH CLAMP 1

69 A09451 SCREWS  M5×10 1


